Rockland Drinking Water System

Waterworks # 210000639
System Category — Large Municipal Residential

Annual Water Report

Prepared For:
The Corporation of the City of Clarence Rockland

Reporting Period of January 15t — December 3152021
Issued: January 20, 2022

Revision: 1

Operating Authority:

OCWA

7"\ ONTARIO CLEAN WATER AGENCY

== AGEMNCE ONTARIENME DES EAUX

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11 and Schedule 22



Ontario Clean Water Agency — Rockland Drinking Water System — 2021 Annual Water Reports

Table of Contents

ANNUAl Water REPOIt .....iivuuiiiiiiiiiiiiiiiiiiienieiiieneiieesseiiessseiisssssitssssssiesssssssssssssssssssssssssssssssssssssss 1
Report AVailability ........coeeeeeeiiiiiiiiiic s 1
Compliance Report Card.........ciiieeeiiiieeeiiiiieciciiieeeesrenesesrenesssrenesessrensssseensssssennsssssennssssrennsssssennnes 1
Operations and Compliance Reliability INICES ......cooiiiieiiiiiee e e e e e 1
System Process DesCription.....ccccciiiiieiiiiiniiiiiieiiiiieneiiiemeiirseiisseiissssitsssssmsssssessssssssssssssssns 1
LR 1Yo 10 ol P 1
== 11 0= 0N 1
Treatment Chemicals used during the repPOrting YEAI: .......cciiuiii ittt e et e e s te e e s tb e e e sabe e e sbaeeeasaeeas 2
DISEITDULION ...ttt st bt e s bt e bt et e et s e e b e e bt e Rt e r e s n e sae e sreesreenreeneenneene 2
Summary of Non-ComplianCe.........oceeeiiiiiiiciiriccrrrese e rreeee s rrns s s ennssessennsssseennsssseennssssennnnnnns 2
Adverse Water QUality INCIAENTS......ccoc et e e e e e e et r e e e e e e e e s abaaaeeaaeeeeatraaeeeaeesansaareeaans 2

[\ (o g B @oT 0 o o1 1 =1 o ol TP PURURN 2
Non-Compliance Identified in @ Ministry INSPECLION:.......ciiiciie e e e e e e e e e aneeas 2
FIOWS .. s e e e e e e e e e e e e e 3
RAW WAt FIOWS ...ttt ettt et ettt et e b e e bt e bt e e b et e bt e e be e e abbeebe e e sbbe s bt e e sabeenbeeensnesaneis 3
Total MoNthly FIOWS (M3/d) c.eeiiiiiiieieie ettt ettt e et e e et e st e e aa e teeaa e besssestesseesseaseessesseensenbesssessesseensenseenes 3
MONTNIY RAEEA FIOWS (L/S) cvveiureeiuiieieeiieeiie et e et e ette et este e eteesteeebeesteesaveebeesaseesssesaseenbeesaseerssasaseensaesaseenseessseensaesaseenseesnsenn 3
TrEAted WAter FIOWS ....coniieiieieee ettt sttt s bt e bt et et eb e s b e r e e reenesanesmeenree 4
MONENIY RATEA FIOWS ...vveiiiiiieciieie ettt ettt ettt e e ate e e et e e e sttt e e s bbee e ataeeessbeeeasbaeaanssaaessbaeesasaeeaantseeensbeeesnsaeaansseaann 4
ANNUA] TOTal FIOW COMPATISON ..eiiiiiiiiiiiii ettt e etieeeetee e et eeesbeeeestteeesbaeeseabeeaastseeasssesesabaaessteessssseesastaseasseeessbeeesnsssesasseeens 4
Regulatory Sample Results SUMMArY........cccieeeiiiieieiiiiiecerereseereneseserenesesreensssssenassssrennssssrenssassennnns 5
[\V/ [Tl o] o1{o] FoT={Tor= | N IC=1-y 4 [ V- U URURN 5

(0] o T<T = A (oY =1 I =TS o o= UUUT 5
qTeT ==Y ol o= T =Y 4 =] =] N 6-7
SCNEAUIE 15 SAMPIING: «eeieieeeeeie et sttt ettt e et e et e s te e teessae e aeesseeeaseesseeesseesseeesseesseeenseeaseeanseesssesnseesseeensaesnseanseesseesnsenns 6

O BaANIC ParamM et OIS e 6-8
Additional Legislated SAmMPIES.....c.uiii ettt e e e e e e e e e st e e e e ta e e searr e e e saree e e rtaeeeannreeeanreeeans 8
Major MaintenancCe SUMMAAIY .....cccieiiiieiiieiiiieiiieiiieeeresssiensiiessssssissssssssssssssssssnssssnssssnsssssssssnssssas 8
Distribution MaiNtENANCE ....coiiiiiiii ittt et e sbe e st esat e e bt e e sae e e bt e e sane e bt e e saneeneas 9

WTRS Data and SubmIission CoNfIrmMation ......cccccieiieiieiieiiiiiiciiicri et reerereeressessessessessessassnnnen A



Ontario Clean Water Agency — Rockland Drinking Water System — 2021 Annual Water Reports
Rev. 1 Issued: January 20t 2022 Page |1

Report Availability

This system serves more than 10,000 residents therefore the annual reports shall be made available publically to
residents of The Corporation of the City of Clarence-Rockland. Notification should be made available on the municipal
website and copies provided free of charge if requested at the Municipal Office located at, 1560 Laurier St. Rockland On.
K4K 1P7.

Compliance Report Card

Compliance Event # of Events
Ministry of Environment Inspections 0
Ministry of Labour Inspections 0
QEMS External Audit 1
AWAQls 0
Precautionary BWA 1
Non-Compliance 2
Community Complaints 3
Watermain Breaks & Service Repairs 2

System Process Description

Raw Source

Raw water source for the Rockland Drinking Water System is the Ottawa River as per Permit to Take Water #3168-
B2JK5N expiring on June 30" 2028. Raw water intake facility consists of a 630mm HDP# Series 45 pipe extending
approximately 126 meters from the low lift pumping station into the Ottawa river. Water is conveyed to the water
treatment facility by one of 3 vertical turbine pumps.

Treatment

The Clarence Rockland Water Treatment Plant is a 13,500 m3/day conventional filtration type treatment plant with
Actiflo® pre-treatment. The Plant is located at 125 Edwards Street in Rockland and services the City of Clarence Rockland
and five Hamelets(Clarence Creek, St-Pascal Baylon, Hammond, Bourget and Cheney. The facility consist of the following
components; Raw water intake obtained from the Ottawa River. A low lift pumping station including three vertical
turbine pumps. Water is directed to two Actiflo® units followed by two rapid dual media gravity filters of sand and
anthracite. Filtered water is disinfected and passed through a UV system consisting of two units. A baffled chlorine
contact tank of 233.5 m3 and two reservoirs having a total capacity of 471 m3. Secondary disinfection is achieved via
chloramination at the discharge of the plant.



Ontario Clean Water Agency — Rockland Drinking Water System — 2021 Annual Water Reports

Rev. 1

Issued: January 20t 2022

Page |2

Treatment Chemicals used during the reporting year:

Chemical Name Use Supplier

Sodium Hydroxide 50% Pre and Post pH adjustment Sodrox

Aluminium Chloride Hydroxide Coagulant Kemira

Sulphate (PAX-XL6)

Magnafloc LT27AG Polymer Flocculation Agent BASF

Sodium Hypochlorite Post Disinfection UBA

Ammonium Sulphate Secondary Disinfection “Chloramination” Canad.a Colors &
Chemicals

Distribution

Water is pumped into the distribution system by four centrifugal high lift pumps. A Booster Station with three
centrifugal pumps is used for the water demand of the Hamlets. The rate of water supplied is based on the three
elevated water tower storage tanks and demand from the City of Clarence-Rockland and its Hamlets.

Summary of Non-Compliance

Adverse Water Quality Incidents

Date

AWQI #

Parameter

Value

Limit

Legislation

There were no adverse water quality incidents reported during the reporting period.

Non-Compliance

Legislation

requirement(s) system
failed to meet

Details

Corrective Action

Status

0. Reg 170/03

Distribution Analyzer
Failure

Analyzer at the Bouvier
tower failed on Oct §,

The on-call
operator monitored
the residuals at the
Cheney tower. The

Bouvier tower

All analyzers back
online

2021.
analyzer was
repaired on Oct 12,
2021.
C ication fail
ommunication fai 0IC took grab
between the Rockland N
L samples of the Communication
Distribution Towers and the Water L .
.. distribution restored once ice
0. Reg 170/03 Communication Treatment Plant on chlorine while melted off of the
Failure December 11, 2021 due -
communication was antennas
to poor weather
, down.
conditions.
Non-Compliance ldentified in a Ministry Inspection:
Legislation requirement(s) system failed duratllon of the failure Corrective Action Status
to meet (i.e. date(s))

No Inspections performed during this reporting period




Ontario Clean Water Agency — Rockland Drinking Water System — 2021 Annual Water Reports
Issued: January 20t 2022

Rev. 1

Page |3

Flows

The Rockland Drinking Water System is operating on average under half the rated capacity. During summer peak
demands both actiflo units are required to work in order to meet demand and fire capacity levels in the water tower

reservoirs.

Raw Water Flows

The Raw Water flows are regulated under the Permit to Take Water Ontario Regulation 387/04. Water Taking and

Transfers requires all water takers to report daily water taking amounts to the Water Taking Reporting System (WTRS)
electronic database. The 2021 Raw Flow Data was submitted to the Ministry electronically under permit PTTW #3168-
B2JK5N. The confirmation and a copy of the data that was submitted are attached in Appendix A.

Total Monthly Flows (m3/d)

Max Allowable PTTW 14500 m3/d

16000
14000 L . > > > > > > > $ , 2
12000
10000
8000 AIA."A -
6000 —I—n/.'_./ —_— "
4000
2000
0
Jan Feb Mar Apr May | Jun Jul Aug Sep Oct Nov Dec
=—4— Max Allowable (m3/d)| 14500 | 14500 | 14500 | 14500 | 14500 | 14500 | 14500 | 14500 | 14500 | 14500 | 14500 | 14500
== Max Flow (m3/d) 6212 | 5977 | 6724 | 6980 | 8342 | 9034 | 7618 | 8607 | 7016 | 7186 | 6801 | 7769
Avg Flow (m3/d) 5144 | 5240 | 5358 | 5603 | 6640 | 6863 | 6424 | 6817 | 6124 | 5716 | 5666 | 5795
Monthly Rated Flows (L/s)
Max allowable rate - PTTW 167.8 L/sec
180
160 ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
140
120
10 \D/J}‘D\D/D/D_
80 M
60
40
20
0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep Oct | Nov | Dec
=¢=Max Allowable Rate (L/sec) | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8 | 167.8
== Max Rate (L/sec) 80.65 | 79.06 | 81.2 | 90.6 | 97.36 | 107.7 | 91.11 |102.18| 95.72 | 85.3 | 90.74 | 97.21




Ontario Clean Water Agency — Rockland Drinking Water System — 2021 Annual Water Reports

Rev. 1

Issued: January 20t 2022

Page |4

Treated Water Flows

The Treated Water flows are regulated under the Municipal Drinking Water Licence Number: 175-101 Issue Number: 3

Monthly Rated Flows

Rated Capacity — MDWL WTP 13,500m3/day
16000

14000

12000

10000

8000
6000
4000

2000

0

Jan

Feb

Mar

Apr

May

Jun

Jul

Aug

Sep

Oct

Nov

Dec

=¢=Rated Capacity (m3/d)

13500

13500

13500

13500

13500

13500

13500

13500

13500

13500

13500

13500

== Max Daily Flow (m3/d)

5808

5673

6259

6185

7496

8308

7086

8114

6449

6385

6290

6970

Avg Daily Flow (m3/d)

4851

4885

4984

5090

5971

6340

5910

6325

5679

5291

5238

5381

Rated Capacity — MDWL Booster Pumping Station 3,975 m3/day

4500
4000
3500
3000
2500
2000
1500
1000
500
0

Jan

Feb

Mar

Apr

May

Jun

Jul

Aug

Sep

Oct

Nov

Dec

== Rated Capacity (m3/d)

3975

3975

3975

3975

3975

3975

3975

3975

3975

3975

3975

3975

== Max Daily Flow (m3/d)

2130

2055

2110

2183

2617

2650

2378

2730

2331

2371

2350

2094

Avg Daily Flow (m3/d)

1487

1507

1530

1598

1917

1936

1814

1888

1725

1492

1481

1455




Ontario Clean Water Agency — Rockland Drinking Water System — 2021 Annual Water Reports
Issued: January 20t 2022

Rev. 1

Page |5

Annual Total Flow Comparison

Total Annual m?3

2500000

2000000

1500000

1000000

500000

2011

2012

2013

2014

2015

2016

2017

2018

2019

2020

2021

= WTP (m3)

1462178

1510434

1439532

1427999

1645568

1719257

1617574

1684935

1647458

1916129

2007290

M Booster Station (m3)

431550

507812

457676

464238

490452

516355

486228

528341

521224

577179

603439.1

Please note that the booster station flows are included in the treated water WTP flows

Regulatory Sample Results Summary

Microbiological Testing

No. of Samples Range of E.Coli Results Range of Total Coliform Range of HPC Results
Collected Results
Min Max Min Max Min Max
Raw Water 52 0 195 0 2900
Treated Water 52 0 0 0 0 <2 4
Distribution Water 364 0 0 0 0 <2 8
Operational Testing
No. of Range of Results

Samples Minimum Maximum

Collected
Turbidity, In-House (NTU) - RW 8760 1.4 50
Turbidity, On-Line (NTU) - TW 8760 0.09 0.28
Turbidity, On-Line (NTU) — Filter #1 8760 0.02 0.67
Turbidity, On-Line (NTU) — Filter #2 8760 0.03 0.68
Free Chlorine Residual, On-Line (mg/L) - TW 8760 0.9 2.86
Combined Chlorine Secondary Disinfection, On-Line (mg/L) — TW 8760 0.66 2.97
Combined Chlorine Residual, On-Line (mg/L) — DW 8760 0.3 2.9